
 

Approve Deny Signatures Date 

X  
Jinsu Kim 

Jinsu Kim / Environmental Engineering Specialist March 11, 2021 

X  /s/ 
Daniel W. Martin, P.E. / Environmental Engineer Manager March 15, 2021 

X  /s/ 
Maria D. Bebenek, P.E. / Program Manager March 15, 2021 

 

Southcentral Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 
NPDES PERMIT FACT SHEET 

INDIVIDUAL SEWAGE 

Application No. PA0020834 

Facility Type Municipal APS ID 277391 

Major / Minor Minor Authorization ID 1341035 

a 
Applicant and Facility Information 

a 

Applicant Name 
Greencastle, Franklin County, 
Authority  

 
Facility Name Greencastle STP 

 

Applicant Address 60 N Washington Street   Facility Address 60 N Washington Street   

 Greencastle, PA 17225-1230   Greencastle, PA 17225-1230  

Applicant Contact Kevin Hunsberger  Facility Contact Kevin Hunsberger  

Applicant Phone (717) 597-7143  Facility Phone (717) 597-7143  

Client ID 87535  Site ID 252114  

Ch 94 Load Status Not Overloaded  Municipality Greencastle Borough  

Connection Status No Limitations  County Franklin  

Date Application Received February 1, 2021  EPA Waived? No  

Date Application Accepted February 5, 2021  If No, Reason Significant CB Discharge  

Purpose of Application NPDES Renewal  

a 

 

Summary of Review 

Greencastle, Franklin County, Authority (GFA) has applied to the Pennsylvania Department of Environmental Protection 
(DEP) for reissuance of its NPDES permit.  The permit was last reissued on August 17, 2016 and became effective on 
September 1, 2016.  The permit will expire on August 31, 2021.    
 
Based on the review, it is recommended that the permit be drafted.   
 
Sludge use and disposal description and location(s):  Sludge is processed onsite and land applied under PAG073514. 
 
DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES 
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, 
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-
day period at DEP’s discretion), which will be considered in making a final decision on the application.  Any person may request 
or petition for a public hearing with respect to the application.  A public hearing may be held if DEP determines that there is 
significant public interest in holding a hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania 
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area 
of the discharge. 

 
 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0020834 
Greencastle STP 

 

2 

Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 001  Design Flow (MGD) .95  

 Latitude 39º 47' 22"  Longitude -77º 44' 40"  

 Quad Name Greencastle  Quad Code 2024  

 Wastewater Description: Sewage Effluent  

 

 Receiving Waters 
Unnamed Tributary to 
Conococheague Creek  Stream Code 59838  

 NHD Com ID 49479342  RMI 0.57  

 Drainage Area 4.4 mi2  Yield (cfs/mi2) 0.43  

 Q7-10 Flow (cfs) 1.89  Q7-10 Basis USGS gage 01614500  

 Elevation (ft)  470  Slope (ft/ft)        

 Watershed No. 13-C  Chapter 93 Class. WWF, MF  

 Existing Use None  Existing Use Qualifier None  

 Exceptions to Use None  Exceptions to Criteria None  

 Assessment Status Impaired  

 Cause(s) of Impairment Water/Flow Variability  

 Source(s) of Impairment Agriculture  

 TMDL Status   Name   

 

 Background/Ambient Data Data Source  

 pH (SU) 8.3  Median, July-Sep, 1999-2014, WQN0501  

 Temperature (°C) 21.5  Median, July-Sep, 1999-2014, WQN0501  

 Hardness (mg/L) 219.5  Median, July-Sep, 1999-2014, WQN0501  

 Other:               

    

 Nearest Downstream Public Water Supply Intake Hagerstown, MD  

 PWS Waters Potomac River   Flow at Intake (cfs)        

 PWS RMI        Distance from Outfall (mi) 38 miles  

       

 
Drainage Area 
The discharge is to an unnamed tributary to Conococheague Creek at RM 0.57.  A drainage area upstream of the discharge 
point is estimated to be 1.51 sq.mi. according to USGS StreamStats available at https://streamstats.usgs.gov/ss/.  However, 
in 1985, a site survey was conducted and determined that the estimated drainage area was 4.4 sq.mi.       
 
Streamflow  
USGS StreamStats produced a Q7-10 of 1.1 cfs.  However, the drainage area of 1.51 sq.mi was below the minimum 
drainage area required to properly calculate the low flow statistics; resulting unknown errors occurred in calculations 
according to USGS StreamStats.  As a result, the following low-flow method was used based on the gage no. 01614500 to 
calculate the low flows:  

 
Q30-10:Q7-10 = 65.3/55 = 1.19:1 
Q1-10:Q7-10 = 48.1/55 = 0.87:1 

Q7-10 = 0.43*4.4=1.89 cfs 
 
Unnamed Tributary of Conococheague Creek 
25 Pa Code §93.9z lists all unnamed tributaries of Conococheague Creek including the main stem from LR28017 to PA-
MD border as warm water fishes.  They also all support migratory fishes.  No special protection water is impacted by this 

https://streamstats.usgs.gov/ss/


NPDES Permit Fact Sheet NPDES Permit No. PA0020834 
Greencastle STP 

 

3 

discharge.  DEP’s latest integrated water quality report finalized in 2020 indicates that the receiving stream is impaired for 
flow regime modification as a result of agricultural activities.  No TMDL has yet developed to address this issue.   
 
Public Water Supply Intake 
The fact sheet developed for the last permit renewal indicates the closest downstream public water supply intake from the 
discharge point is at Hagerstown, MD on the Potomac River. The distance from the discharge to the intake is approximately 
38 miles. The discharge will not impact the intake because of the distance, additional dilution from the Potomac River, and 
the effluent limits. 
   
 

 
GFA owns and operates a sanitary wastewater treatment plant located at 10409 Grant Shook Road, Greencastle PA 17225.  
The plant serves the areas of the Borough of Greencastle (95%) and Antrim Township (5%).  All sewer systems are 100% 
separated.  With the annual average design flow of 0.95 MGD and hydraulic design capacity of 1.962 MGD, the plant utilizes 
an BNR activated sludge treatment process consisting of screening, anoxic zone, aeration tank, clarifier, chlorine contact 
tank with dechlorination and outfall structure.  Sludge processing units include digesters (2), belt filter press and a storage 
area.  Any solids generated from this plant will be land applied as a Class A biosolids.  Aluminum Sulfate is used for 
settleability and MircoC is used as a carbon source.  Sodium hypochlorite and Sodium Bisulfate are used for chlorination 
and dechlorination, respectively.   The application states that there is no industrial or commercial users contributing 
wastewater to the sewer system.   
 
 

Compliance History 

a 

Summary of DMRs: A summary of 12-month DMR data is presented on the next page  

Summary of Inspections: 2/18/2020: Brandon Bettinger, DEP Water Quality Specialist, conducted a routine inspection 
and noted that the outfall is in good condition and the stream conditions appeared 
unchanged upstream and downstream of the outfall.  No violation was noted at the time of 
inspection. 
1/17/2018: Patrick Bowen, former DEP Water Quality Specialist, conducted a routine 
inspection.  No violation was noted at the time of inspection.       

Other Comments: Since the last permit reissuance, there are two (2) effluent violations reported associated 
with DO (in 2018) and TRC (in 2020).   
 
DEP’s database indicates that there is no open violation associated with the permittee or 
facility.   

 

Treatment Facility Summary 

A 

Treatment Facility Name: Greencastle STP 
 

WQM Permit No. Issuance Date 

2820401 (PS) May 1, 2020 
2811405 (PS) March 19, 2012 

2888407 11-1 (TP) November 23, 2011 
 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage Secondary 
Extended Aeration 

w/BNR Chlorine w/Dechlor 0.95 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment Biosolids Use/Disposal 

a1.962 2171.0 Not Overloaded Aerobic digestion Land applied 



NPDES Permit Fact Sheet NPDES Permit No. PA0020834 
Greencastle STP 

 

4 

Effluent Data 

 
DMR Data for Outfall 001 (from February 1, 2020 to January 31, 2021) 

 
Parameter JAN-21 DEC-20 NOV-20 OCT-20 SEP-20 AUG-20 JUL-20 JUN-20 MAY-20 APR-20 MAR-20 FEB-20 

             Flow (MGD) 
Average Monthly 0.3716 0.4592 0.3269 0.3266 0.3234 0.3186 0.2923 0.2995 0.3635 0.3474 0.3205 0.3491 

Flow (MGD) 
Daily Maximum 0.5150 1.4291 0.3915 0.4286 0.4290 0.3794 0.3413 0.4036 0.6537 0.8008 0.4163 0.4613 

pH (S.U.) 
Minimum 6.80 6.8 6.92 6.77 6.9 6.83 6.73 6.92 6.78 6.88 6.76 6.63 

pH (S.U.) 
Maximum 7.04 7.17 7.19 7.21 7.13 7.20 7.13 7.09 7.50 7.09 7.07 6.95 

DO (mg/L) 
Minimum 5.79 5.54 5.12 5.07 5.12 5.18 5.08 5.06 5.69 6.00 6.02 6.2 

TRC (mg/L) 
Average Monthly < 0.01 < 0.01 < 0.02 0.02 0.02 0.02 0.03 0.02 < 0.02 < 0.01 < 0.02 < 0.02 

TRC (mg/L) 
Daily Maximum 0.02 0.06 0.06 0.05 0.04 0.06 0.05 0.04 0.03 0.04 0.08 0.08 

CBOD5 (lbs/day) 
Average Monthly 15.2 11.9 < 9.5 < 6.3 < 7.30 < 6.6 < 5.7 < 8.50 8.1 < 9.2 < 10.7 13.9 

CBOD5 (lbs/day) 
Weekly Average 18.8 15.9 13.2 7.9 11.6 < 11.1 8.4 10.4 9.3 14.1 14.5 20.9 

CBOD5 (mg/L) 
Average Monthly 5.1 4.0 < 3.5 < 2.4 < 2.6 < 2.6 < 2.3 < 3.4 2.9 < 3.3 < 3.9 4.9 

CBOD5 (mg/L) 
Weekly Average 7.0 5.0 5 3.0 4.0 4.0 3.0 4.0 3.0 5.0 5.0 8.0 

BOD5 (lbs/day) 
Raw Sewage Influent 
Average Monthly 593 547 555 520 583 466 572 545 528 547 666 558 

BOD5 (mg/L) 
Raw Sewage Influent 
Average Monthly 194 179 211 202 218 179 225 222 185 195 251 197 

TSS (lbs/day) 
Average Monthly 22.5 15.5 11.1 8.6 < 8.9 8.3 < 5.1 9.5 13.6 9.3 10.0 14.3 

TSS (lbs/day) 
Raw Sewage Influent  
Average Monthly 456 476 643 519 597 387 513 449 433 510 593 470 

TSS (lbs/day) 
Weekly Average 28.0 20.1 13.3 13.9 14.6 10.6 9.5 10.4 19.6 13.2 14.1 18.9 

TSS (mg/L) 
Average Monthly 7.5 5.0 4.1 3.3 < 3.0 3.3 < 2.1 3.8 5.0 3.4 3.6 5.0 



NPDES Permit Fact Sheet NPDES Permit No. PA0020834 
Greencastle STP 

 

5 

Parameter JAN-21 DEC-20 NOV-20 OCT-20 SEP-20 AUG-20 JUL-20 JUN-20 MAY-20 APR-20 MAR-20 FEB-20 

TSS (mg/L) 
Raw Sewage Influent 
Average Monthly 153 155 245 202 220 147 200 182 146 183 223 164 

TSS (mg/L) 
Weekly Average 10.0 6.0 5.0 5.0 5.0 4.0 4.0 4.0 8.0 5.0 5.0 7.0 

Total Dissolved Solids 
(lbs/day) 
Average Monthly 3200 2842 2802 2787 3986 2494 2647 3152 3416 3099 3313 3348 

Total Dissolved Solids 
(lbs/day) 
Weekly Average 3200 2842 2802 2787 3986 2494 2647 3152 3416 3099 3313 3348 

Total Dissolved Solids 
(mg/L) 
Average Monthly 915 962 1120 1082 1114 994 1095 1210 941 1066 1173 1193 

Fecal Coliform 
(No./100 ml) 
Geometric Mean 114 7 < 4 58 31 13 54 < 12 15 10 7 116 

Fecal Coliform 
(No./100 ml) 
Instantaneous 
Maximum 440 22 23 450 99 21 140 56 81 18 16 3400 

Nitrate-Nitrite (mg/L) 
Average Monthly < 6.128 < 7.714 < 7.55 < 8.13 < 5.711 < 5.86 < 6.129 < 9.747 < 13.421 < 7.9 < 9.53 < 12.464 

Nitrate-Nitrite (lbs) 
Total Monthly < 570 < 731 < 608 < 654 < 475 < 466 < 470 < 729 < 1111 < 661 < 820 < 1036 

Total Nitrogen (mg/L) 
Average Monthly < 7.708 < 9.945 < 9.1 < 9.841 < 7.284 < 7.26 < 7.707 < 11.312 < 15.668 < 9.57 < 11.602 < 14.885 

Total Nitrogen (lbs) 
Effluent Net  
Total Monthly < 721 < 945 < 732 < 791 < 611 < 576 < 593 < 846 < 1304 < 800 < 995 < 1237 

Total Nitrogen (lbs) 
Total Monthly < 721 < 945 < 732 < 791 < 611 < 576 < 593 < 846 < 1304 < 800 < 995 < 1237 

Total Nitrogen (lbs) 
Effluent Net  
Total Annual     < 12232        
Total Nitrogen (lbs) 
Total Annual     < 12232        
Ammonia (lbs/day) 
Average Monthly < 1.90 < 1.90 < 1.3 < 1.3 < 1.5 < 1.3 < 1.2 < 1.3 < 1.9 < 1.40 < 3.80 < 2.10 

Ammonia (mg/L) 